Eimplicity

" PARTS
MANUAL
MODEL 4000
ATTACHMENTS
& ACCESSORIES

35" SNOW THROWER

MFG. NO. 1690169

42" SNOW PLOW & DOZER BLADE
MFG.. NO. 1690085

42" SNOW PLOW & DOZER BLADE HTICH
MFG. NO. 1690188

LIFT LEVER

MFG. NO. 16907170

LIFT LEVER

MFG. NO. 1690195

DUMP CART

- MFG. NO. 1600236

REAR GRASS CATCHER

MFG. NO. 1690229

VACUUM COLLECTOR

MFG. NC. 1600226

ROVING NOZZLE

MFG. NO. 1658031

36" ADAPTER

MFG. NO. 16D0228

VACUUM COLLECTOR CART COVER
' - MFG. NO. 1600395
FRONT LIGHT KiT

MFG. NO, 1620154

~T.0. LEVER

MFG. NO. 1690175

HOUR METER

MFG. NO. 1690197

HUB CAPS

MFG. NO. 1600027

WINTERIZING KIT

MFG. NO. 1620151

TP - 229
PRINTED IN L5 A,
Fi|



Attention Dealers:

This manual is ene of the new style parts manuals which Simplicity
is issuing We trust you will find that this manual contains more
information than previously offered in parts manuals, including
important facts which will help you with repair work and parts
ordering

The new looseleal format allows for easier updating of specific
sections should it be necessary and, in general, makes the manual
easier to work with in day to day use.

Far quick, accurate reference when making warranty claims, group
numbers are now given with each parts section. Also note that
serial numbers of units are now listed to locate any difference in
parts which may cccur in later models. Be aware of these unit
serial numbers when ardering parts. '

Standard torques appear in a chart-at the end of the manual, while
important individual torgues are given on specific parts drawings.
These provide sasy reference notes for repair and troubleshooting.

CRITICAL and MAJOR notations point out important facts or in-
structions which relate to safety or reliability and machine quality.
The CRITICAL notation @ ninpoints characteristics which, if not
properly followed, can create a safety hazard. The MAJOR nota-
tion marks characteristics which, if not properly followed,
may result in operating faiiure, shortened product life, or greatly
reduced quality of the unit.

We are confident that you will find that these new format parts

manuals ¢antain more camplete information for your benefit, and
that they are much gasier to use.

Simplicity
Technical Pubilications

@ Simpticity Manufacturing Co., 1978



Table of Contents

e L N 2

B DY & ROTOR GROU Lt it ittt st te e rn e anm e tn et snsraranennsss 2

DR IVE GROUU P Lo i i e it e ittt smre s cete st ettt atee s saaaneenn 4

SPOUT & MG GROUP i i ittt sttt et ettt nnncrarastarnnansns B

FUSH BAR & PTO GROUP i i it et ittt st et e cmanarmarianrerenaanenn B
427 SNOW PLOW & DO ZER BLADE L . ittt antitasmnnanemmanemsanaresssontoanen 10
427 SMNOW PLOW & DOZER BLADE HITCH .. oi ittt snemermsnmamcmmaecanmsenrtnanes 12
LIFT LEVER (4008, 8108, 4208 .. ... .. i urr it r et erannsamsnsamnntaansensrnn 14
LIFT LEVER (Replaces TOO0T70) L. .. ...t i it io e it e et b cr it b e e e e eaa s 16
L 0 18
REAR GRASS CATCHER .. .ttt ittt e e it aa et et et e s et r s s aarerarrans 20
VACUUM COLLECTOR ... i . C e A BN Rt 4N e e A m e 22

HOUSI NG & ENGINE GROU P i i i i it et et inas e tar e 22

T S 0 24
T L 0 26
L LY o I = 28
VACUUM COLLECTOR CART COVER .. it ot tr s e s ttasaneranarrearrans 30
FRON T LYGHT KT ot o i i e e it et bt b st m s matam s anrm e imnns 32
PTO LEVER {4008 Only) .............. e ea e taasasrear it iaet i 34
L T N 34
L Y 36
L =t 1 1 1 &
STANDARD HARDWARE TORQUE SPECIFICATION ... .. i, Inside Back Cover



Group DETT54

Himpliciriy Body & Rotor Group

g TORQUE TO 45-50 FT./LES

CLEARANCE BETWEEN OUTSIOE
OF DRIVEMN SPROCKET & SIDE PLATE
T BE .B1 .06,

MOQTE: USE STANDARD HARDWARE
TOROUE SPEC MO, 173208 UNLESS
QTHERWISE NOTED.




Afg. Ma. 18490169

Bady & Rortor Group

Limplicily

1i-76

Awf. Part
New Na. aty. Sarial No. Drescription

1 106491 1 {0001 I BEARING

2 106774 1 100000-{ H DEFLECTOR

3 161247 1 (OC000-[ i DECAL, Sefety

4 Qo727 2 100Q0H- ¥ CAPSCREW, 1/8-20 x 5/8

] 916622 2 [CMH - [ I NUT, Hex, 11420

g G16964 g {10 [ } LOCKWASHER, 1/3

¥ 917358 10 {OQ0am-[ 1 LOCKWASHER, 516

B 917372 110 {00000)-1 I MLUT, Hex, 5/15-18

=] 919318 4 (D000 [ H CAPSCREW, Hex, 5/16-18 x /B
10 G2ABREG 1 {gooaa)- ( 1 SCREW, Self-tepping, BMNE18 x 1/2
11 1654836 1 {00 - 1 BODY AMD FRAME ASSEMBLY
12 106653 1 {00 -| H SFROCKET
13 10677t 1 {00a00-{ 1 STUD
14 10BB63 1 {C000N-{ ] SCRAPER, Body
15 10DBESE 1 (O000- | ! ROTOR
16 151040 1 {0000Mm- 1 KEY. Hirpro
17 171221 1 {000 - ] 5IDE PLATE
18 172378 2 {00100 1 FLAMNGE, Bra.
18 172279 2 {CRI00) - [ ] FLANGE, Brog.. wifitting
20 1735934 2 1001 - [ ] BEARING, Cartridpe, lw/Setserew
21 177434 2 {D00a0-§ I SKID
2 177565 2 (000000 1 CLIP, Frama
23 Q16960 4 (DOCH]- [ } MNUT, HE-18
24 5tE065 4 {00000 - | 1 LOCKWASHER, 353
25 9173y 2 [OOCGo0-| ] WASHER, Plgin, 174
25 217378 4 (00001 1 WASHER. Plain, 3/8
27 87397 -] (OO | ] CAPSCREW, Hex Hd., 511618 x 374
= 220676 4 QOO0 H CAPSCREW, Hex Hd., 771614 % 1
20 8219549 7 (OGO { ] CAPSCREW, Hex Hd., 1/4-20 x 5f8
30 922110 4 (00a0m-{ 1 BOLT. Carriage, 3/8-16 x 3/4
kA | 923382 2 Ho0000-{ ] LOCKNUT, 5f&18
3z 25205 2 (D0G0-{ ] CAPSCHEW, Hex Hd, 5M1&18 x &/B
33 428681 i 100000-{ I SETSCAEW, Skt. BMG18 x BN
34 930550 4 1000001-{ I HUT, Flange, 2wmy Lok, 771614
35 9I83E2 1 {00000)-{ } LOCKNUT, Flanga, 3f8-1G



Groupn 987155

Sfmpffl:ffq Lrive Group

MUST BE PARALLEL TD
BLOWER HOLISING WITHLM
12 WHEN ASSEMBLEDR

i

/ \ W@
A / ﬁ%
GREASE WHEN ASSEMBLED 22 s
A

LITHILUM NO. 2 3600074701 7

-
~ -
- - -
e L Pl

T
-
-
-

G— 1
B—— 19
)
SPROCKET MUST BE [N LINE
WITH DHRIVEN SPROCKET
WITHIN .06,

¢
%,
APPLY GREASE TO ENTIRE LENGTH R

OF CHAIN - NO. 4E - 9600014717 /
b

NOTE: USE STANDARD HARDWARE
TORGQUE SPEC. NO. 173208 UNLESS
OTHERWISE NOTED.



Mfg. No. 1690168

Orive Group 5 g lic 'h’
fi-786
Ref. Part
Blo Ma. Qry. Sarial No. Deseription
1 106771 i {odand-| | STUD
2 106860 ] [aCaoal-t 1 SHAFT ASSEMBLY
3 108514 1 [aooim-[ i V-BELT, 110"
4 IFAFER 1] [GO00Mm-1 H G AR D, Ealt
L 171220 1 [GOO001-1 i GUARD, Chain
3] 171242 1 [00CDD)-( ] CHAIN
7 171248 1 (GDO0M-f ] PULLEY
B 176161 P - (OOOaH-t 1 CLAMP. Housing
o el 23 1 (o000 -[ H KEY, Vioadruif, to. 9, 316 x 374 .
10 916954 3 LBO0a-t 1 MUT, 2/3-16
11 OiG0E5 3 (H0008-( 1 LOCKWASHER, 3/8
12 917365 3 [QO00d-{ 1 LOCKWASHER, 5/16
13 917372 3 (oo0ad -« I NUT, 5/16
14 017375 1 [OLO0H-£ I WASFIER, Flein, 3/8
15 S 210 1 [Q0Qa0I-( 1 CAPSCREW, Hex He, 3/8-16 x 1
18 42121 1 L0000 ¢ 1 CAPSCHEW, Hex Hd, 511518 x 1 1/2
17 022127 2 {QO0a0-§ 1 CARSCREW, Hex Hid., S/1618= 1 3/4
18 o23428 2 [ ]ulnlabi/ S04 1 MUT, Fult Lack, 3/8-16
19 423352 1 000N ¥ MUT, Flange Lock, 3/E-16
20 ) DRET2 1 [ {ulalalazrI o] 1 EEFTSCAEW, 55- Hef, 518 1B = 112
21 106864 1 {0000 } BEAAING, Housing
22 184258 2 {00aom-1 ] EEARIMG, Meedle
23 827133 1 {000 1 FITTIdEG, Grease
24 BOGi012 7 {QODoOE-§ 1 WASHER



Group 881157

Slmpfir:ifq Spour & Misc. Group.

!
g

13

INSTALL CLIP AT APPROXIMATELY
A 45 DEGHEE AMNGLE TO CENTER
LINE QF ROD IE

/

NOTE: LSE STANDARD HARDWARE
TOROQUE SFEC. NO. 173208 UNLESS
QTHERWISE NOTED




Mig No. 1680168

Spout and Misc. Group

Limplicity

1178

Ref. Part
New Na. Oy, Serial No. Description
1 171362 1 {0000H-( 1 CABLE ASSEMBLY
2 171382, 1 [0oam-4 ] CLAMP
3 178333 1 {ulali 4T H 1 ROD ASSEMBLY, Spour Control
4 176934 1 O£ 1 HAMNDLE GRIF
5 5927423 1 § OO - I SCREW, Washer Hd., Taprite, 1420 < 3/8
] 106229 2 (0000 - ¢ } WING NUT
7 108760 1 {00000 - } EXTENSION, Spout
a 136762 1 [[al e } SPOUT ASSEMBLY
o 106788 & {00000 i CLIP, Spring
0 121175 1 {OB00O-{ 1 GLUIDE, Liner
11 152050 1 [Gononi-1 1 GUIDE, Rod
132 186306 B (OBo0al-( 1 FIN
13 169073 2 [DO00ar-1{ 1 CLIP, Speed
14 1713739 1 [QCO0o-1 ] WASHER, Cup
15 172432 1 (onoga)-( 1 CAP, Fuel Tank, Winterized
16 117587 i FOO0aak-1 1 SUPPORT, Hracket
17 07729 1 10000M-{ 1 CAPSCREW, Hax Hd., 5/1613x 1 1/4
18 917366 1 [{ululssl A 1 LOCKWASHER. 516
19 917372 i {0000 ¢ 1 NUT, Hex, 54M16-18
0 M TIT? 1 {00001 - 1 WASHER, Flaln, 174
21 517378 2 £ OO0 H WASHER, Flain, 3/8
22 20562 2 {00 H BOLT, Carriage, 51618 x 3/4
23 921211 2 {30000 -4 } CARSCREW, Hex Hd., /816 = 1
24 2000 3. (GRG0 01 1 FIM, Cotter
25 823362 1° [EHGOGH- ] LOCKNUT, 5118
i) 28710 2 {000k 1 LOCKWASHER, Pyromidal, 378
27 oapam 2 {QDODOk{ ' SCREW, Hex Washer Ha, Taptite, 51518 x 5/
28 830845 2 [Qooaa-[ } HUT, Flanga, 3/8
24 030647 1 (onooa)-( 1 LOCKMNET, 81618
a0 1654634 1 [CO00m-[ 1 INTERLOCK SWITCH
2 1656658 2 § 000- 1 STOP, Belt ’



Group BRTIGG

Himplicity Push Bar & PTQ Group

’

| AR ——

)

NUT TO BE SNUG
BUT ROD GUIDE MUST
BE FREE TO ROTATE 7

NGTE: USE STANDARD HARDWARE
TOROQUE SFEC. NO. 173208 UNLEES
QTHERWISE NCTEG.




Mig Mo 16090768

- - -
Push Bar and PTO Group Bimplicity
if-78
Ref. Pars
Ho. No. Aty Sarial No. Description
1 101095 1 (ooDon]-( 1 RLILLEY
2 106TRY ] [ocoo0y- [ ¥ BPAING, Clip
3 154137 2 [OD000-[ 1 SPACER
q 158227 2 [falajeila[ N 1 SPACER
g 159155 ¥ {0GaD0- 1 SPRING
] 162034 1 [OQL00-1 1 GUIDE ASSEMBLY, Cluteh Rod
7 16115 1 QG000 1 STOP, Belr
B 1656632 1 (naomoi-1 I SPRIMG
a 171247 1 {oooond-§ 1 PULLEY, Idler
10 16621 1 taafm-[ 1 NUT, No. 10-24
11 015350 4 § OG- ] NOT, 3B-16
12 HEIES 4 {01 H LOCKWASHER, 3/8
13 017356 1 alalo a5 1 LOCKEWASHER, 5/16
14 917365 1 {00000 ] LOGKWASHER, Mo, 10
15 LiTe4z 7 [DaODmM-[ 1 WASHER, Plain, 5/16
1B 019381 2 (OQ000L-[ 1 CAPSCREW, Hex Hd., 3/8-16x 1 3fa
1% 923422 2 (DL ] MU, Full Lock, BI16-18
12 oIE2ET 1 [ulalela) R 1 SCREW, Flat H., Mo 10-24 = 5/8
19 BIETY i {ooocol - [ 1 CAPSCREW, Hex Hd., 3/8-16x 1 1/4
26 1610590 1 (O0Oo0)-{ i BRAKE SHEAVE
217 1654770 1 [ 1ulalure i PUSH BAR ASSEMBLY
22 1654780 1 {Doanoh [ | BRACKET,
23 165475t 1 (00RO 1 RUD
24 1655037 1 (00000 - 1 ATUD
3 1655333 1 (00O0D)- [ 1 FVOT FLILLEY ASSEMBLY
28 g191022 1 [GOa0-1 1 COLLAR, Sat
a7 928804 1 (D00 1 SETSCREW, 1/0-20 x /B



Group 8871225

Sfmplfcifq 427 Snow Plow & Dozer Blade

NOTE: USE STANDARD HAROWARE
TORQUE SPEC, NO. 173209 LINLEES
OTHEARAWISE NGTEDL

10



Mfg. No. 1690685

43 Snow Plow & Dozer Biade

Bimplicily

11-76

et Part
Mo, Mo, Gty Sarlal Ma. Dascription
1 107024 2 00000 -8 I- SHOE ASSEMBLY
2 107045 1 [OODo0-{ 1 PLATE, Wear
3 107047 1 [Oan0-1 1 BLADE ASSEMBLY
i Q16250 10 {00G00- 1 MUT, Hex Full, 3/8-16
5 3z 110 [0H0G)-1 } LOCKWASHER, 48
B G2I232 4 {00001 1 BOLT, Carriage, IfB-16x 1
T 923347 1] [DODDDk-{ 1 BOET, Carrizge, /8 -16x 3/4

1i



Group BRIZ2G

5 snp fn:ffq . 427 Znow Plaw & Dozer Blade Hitch

o MOTE: USE STANDARD HARDWARE

7 TORQUE SPEC. NO. 173209 UNLESS
DOTHERWISE NOTEQ.

12



Mfg No. 16807188

42 Snow Plow & Dozer Bfade Hitch

inpliciy

17-76

Ref. Part
Na. MNo. Dy Sarial Na. Dazription
1 156306 4 1000000 i PEM
2 1761 2 B 100000-[ 1 CLIR, Fin, Safety
3 16035401 1 (pODO0k-{ b PIN, Pivot
4 1603602 1 (RO0Im-[ 1 PIN, King
5 16074911 1 [QO0001-¢ ] BAR ASS5EMELY, Push
B 1657663 2 (000004 1 BRACEET ASSY
7 105788 1 {DoOao-4 } CLIP, 5pring
B 822130 z 10000 I CAPSCREW, 3/5-16 = 2-1/4
g 830645 2 {00001 - b LOCKEMNUT, Flange, 2/8-16

13



Group 981230

Eimplicity

£ift Lever

PIUST BE PUSHED
COMPLETELY DAWN =i ——10

On ROD %
—12
_
|
o
; —14
f—
|
f g 13
T MUST BE FREE
. — 10 ROTATE WHEN
ASSEMELED

NOTE: USE STANDARD HARDWARE
TOROQUE SPEC. NG, 173203 UNLESS
OTHERWISE NOTED.

14



Nfg No. 1880170

£ ift 1 aver Bimplicily
Rak. Part 11-76
N Mo, Oy, Sarial No. Daacripnion
1 10B7E? 1 [O00QM-{ ] CLIP, Spring
2 106788 1 (GOoog-t ] CLIP, Spring
3 917358 & [QDgam-( 1 LOCKWASHER, 516
4 Q17372 G (DOao - ] MUT, Hex, 571618
5 9E113 1 LOQ000N-{ ] FIN, Roll, 3f8x 1
& o1p443 1 §00CHI00-¢ ! PIN, Cotter, 3f32 x 1
7 Q2t33a <4 (00 [ 1 CAPFSCHREW, 5MG-18 x 3/3
B H2E702 1 (0000 -[ 1 SETSCREW, . Hd., Gr. B, 5/16-18 = 3/8
9 1650855 1 {alalsa(11 0 1 SPRING
10 165057 1 (000004 b BEUITTOMN
11 1651396 1 100N - 1 GUIDE, Rod
12 1651702 1 [DOaaol-[ 1 GRIP, Lift Lever
13 154224 1 L0000 -[ ] LATCH, Lift Lever
14 1664339 1 §00000-( 1 LATCH. Aad
15 1854753 1 {00000 -( ! LIFT, Rod
16 1654338 1 (OO000-[ H LIFT LEVER
17 1654791 1 §00GIM-{ i QUARDRANT, Lift
13 1654750 1 {DO00m0-{ 1 SHAFT, Suppart
19 157424 1 {000 - 1 WasHER, 5pecial
el 517842 4 {000 - b WASHER, Plain, 516
21 921323 2 {0000 -1 ] CAPSCREW, 511618 x 1

15



Group 981382

Limplicity

Lift Lever

1——=

12— U
[
&

13—

=0

16

NOTE: USE 5STANDARD HARDWARE
TOROQUE SPEC. RO. 173209 UNLESS
OTHERWISE NOTED.



Mfq No. 16907195 fRepiaces 1690170}

Bimplicity

Lift Lever
Pi-76
Raf. Part
New N Oy, Sarinl Na. Description
1 106787 1 Wae00al- H CLIP, &pring
. 153058 1 400008 -( ! FIN
3 171011 1 HODO0gH-{ 1 SPALNG
4 917356 5 looaaot-( ) LOCKWASHER, Spring, B/16
5 817372 ;! {D00ao-1 1 HUT, Hex, 51618
& 818113 1 D00 } PIN, Spring, 378 x 1
? 9271332 & 00000- 1 CAPSCREW, Hex, 51618 x 3/4
a 028703 2 (00000 1 SCHREW, Sot, Sg. Hd., 5/16-18 2 3/8
o 1651055 1 LD 1 SPRING
10 1650157 1 (OO0 § 1 BUTTOMN
11 186544985 1 {OO0HN-4 ] GUIDE ASSY, Rod
12 1881702 1 100§ 1 GRIP, Lift Lever
13 1655657 1 {0081 } LEVER ASSY. Lik
14 16550988 1 {QQO00-{ } SUPPOAT, Shalt
15 LESS057 1 [Oodao0)- [ ¥ QUADRANT, Lif
1B 1656737 1 [P0 )4 I RGO, Latch
17 1656741 1 [ OOOT)-( 1 ROD, Lift
18 1656763 1 (00D00-1 I LATCH, Lever
19 2021010 1 (00DoD)-{ I COLLAR, Ser
20 &30 042 2 LOO000]-( I COLLAR, Set
e 1067 BE 2 100004 } CLIP, Hair Pin

17



Groug 981263

Bimgplicity Dump Cart

MOTE: USE STAMDARD HARDWARE
TORAUESPEC. NO. 173208 UNLESS
COTHERWISE NOTED.



Mig No. 1600235

fump Cart

Eimplicily

11-76

Ref. Par
Na. No. Oty Serial No. Description
1 102005 1 [0000al-{ 1 PLATE, Box Guide
2 102024 1 [GO00M-1 b PIVOT, B assy,
3 102027 1 [ooOg0)-{ 1 AXLE ASBEMBLY
4 102035 1 {onooa)-{ b FRAME ASEEMBLY
L] 10X137 1 [Doooal-{ ] TOMNGLUE ASSEMBLY
1] 10340 1. (oDoDar-[ ] PLATE, Box Catch
7 102051 1 (Oooaal- ' CLEVYIS ASSEMBLY
8 102075 1 [GOC0-§ ) EPRING, Tersion
9 170320 2 [{eli oA H VUHEEL & TIRE ASSEMBLY
10 103052 2 [O-O000H-{ 1 TIRE
11 153038 2 1000001 I TUHBE, 4.00x B
12 186316 4 (e00G)-1 1 BEARING
13 170415 z (OO0 -4 1 WHEEL
14 B151076 2z {QO000}H-{ ] BUSHING
i5 10204 2 Llalali ik ] 1 FIN, Pivot
16 105240 1 1000004 1 FIM
17 ar I 2 {00000} { ] CAPSCHEW. Hex, 3816 x 1
18 816950 B Halalii 1R 1 MUT, Hex Full, 3f8-18
19 B1RdES 2] (OO 1 LOCKWASHER, 3B
20 17378 3 [alals.1,11 04 1 WASHER, 3/8
i 817398 2 {0000 1 CAPSCREW, B/16-18 x 1 2/4
22 a1 74080 2 {oaoaa]-[ } CAFSCREW, Hex, 3/8-16x 1 1/4
23 S1E196 3 {00000-[ 1 PIM, Quick
24 918433 2 (DL } WASHER, Flaln, 34
25 G18459 2 [0 ] PLM, Cotter, 3f1Ex 1 1/2
. i o19362 2 {00000} [ 1 CAPSCREW, Hex, 3/8-16x 2 1/4
27 923362 z [OQEM-1 } MUT, Hex Futl, 5/16-18
28 O23428 1 {000k } MUT, Hex Full, 3/E-16
23 930596 ¥ {00000;-4 } CAPSCREW, Hex, 3/816 x 2 314
4] 1655704 1 [OCHO0L-4 1 TRAILER & END GATE ASEY,
Eq] 102002 1 (OO0 1 BODY, Tratler
32 102003 1] 1000001 -4 ] GATE END

b



Group 981345

s’m'p’iﬂi’y Rear Grass Catcher

NOTE: USE STANDARD HAADWARE
TOROUE SPEC. MNOG. 173209 UNLESS
OTHERWISE NOTED.



Mig. Nao. 1690229

Rear Grass Catcher

L implicify

578

21

Rat. Fart
Mo No. Ty, Soral Mo, Cazeription
1 1655628 1 [{ulalul4] H | 1 BAFFLE ASSY
2 1855603 ¥ 10006a]-( 1 BAFFLE ASSY, Discharge
3 1666446 1 {oonoa)-( 1 ADAFTOR, Mower
4 1656451 Z Loooal-{ 1 BLADE
5 1656599 1 (Oa00aI-[ 1 FRAME ASSY, Bag
& 1656643 1 {00000-{ 1 BAG, Grass
7 1656650 1 (00000 I TUBE, Discharge
a8 166E580 1 {ulelululu] X I DEFLECTOR
g 1656082 1 tooono). ¢ I DECAL, Warning
10 1656990 1 00G0)-{ I COVER ASSY
i 032938 13- toGonol-1 I WASHER, 11/64 x 1/2 0.0.
i2 HI5637 10 (gonoo)-{ 1 RIVET, Elind, 5/32
12 1ESR615 ; {(opooo)-{ ! SCREEMN
14 168227 z (ehonol-{ I SPFACER
15 1760132 1 (000001 I PIN, Clig, Safety
16 ananss 15 toooon)-{ } LOCKWASHER, Wao. 10
17 916822 3 (ononm-{ ] MNUT, Hex, 1/3-20
;] 916350 2 (OO00G0I-1 I MNUT, Hex, 3/8-16
18 923306 22 (0o0a0)-{ I WASHER, 3/16
20 916954 3 Lononn)- I LOCKWASHER, 1/4
21 416965 2 {ooDoo)-[ ] LOCKWASHER, 3/8
22 017356 1 WO000-( I LOCKWASHER, 5186
22 917372 i 0000 I WUT, Hex, 51613
24 817377 1 1000003 I WASHER. 1/4
25 417387 G {ooaao)-( I WASHER, 3/B
28 o1 7415 15 1G00001-{ 1 NUT, Hex, Na, 10-32
27 B219G1 3 1D00QH-( I CAPSCREW, Hex, 1/4-20 x 1-1/4
Z8 921 A 15 10a00-§ 1 SCREW, Phil, No, 10-32 » 3/8B
] QIFFRI 1 {00CKI0-{ } BOLT, Carrigge, S/16-18 x 374
o 222110 2 {0008 } BQOLT, Camiage, 3/8-16 x 3/4
ki | AFIREE 3 {DOmI0:-( 1 SCREW, Hex, Taptite, 5/T6-18 x 112
3z 330679 2 [OOHN- } CAPSCREW, Hex, 3/8-16x 1-1/4
a3 16566520 1 (000D 1 SUPPORT ASSY, Frame
34 031942 ] [fala; i 1A } MU, Push On
33 1656654 4 [OCHHKDI- } CLIP, Cowver
36 1 (0001 } COWER
a7 1656655 1 Hati sl | } ANGLE, Screen



Group 981280

175 ﬁcﬂq
5 / o . Vacuum Coffectar Housing & Engine Group

FLACE 1657149 DECAL
7O READ FROM FRONT

CENTER MUFFLER SHEILD
18 OM MUFFLER
E“"“'Tﬂnnus TO 14 FT./LES

2

POSITHON MUFFLER
WITH LOLVERED

OFEMNTNGS POINTING
TOWARD THE REAR

FORM IN [ EHAPE
AND ATTACH TOQ
BOTH BOLTS OF

POSITION SPACER W/CHAMFER
ON QUT SIDE TOWARD FAN HOUSING

PLACE 1657137 DECAL-
THROTTLE TO READ FROM
THE FRONT

PLACE I.LD. FLATE 1656583
OM LEFT SI0GE F FRAME

NOTE: USE STANDARD HARDWARE
TAROUE SPEC. ND. 173209 UMLESS
OTHEAWISE NOTED.

22



Mfg. No. 1690226

Vacoum Collector Housing & Engine Group

Simplfﬂﬂy

11-76

Rel. Part
Mg No- Oy, Sarial Ma. Deseription
1 123085 1 1000k 1 PLATE, Engme
z 123144 1 A Q00 1 WaSHER, Speciul, 21764 = 1-1/4
3 157081 " { QIO 1 SPACER
4 159085 4 {00006 I COMNMNESTOR. Cushian
B QNEE5E0 1 [oaoao)-{ i KEY, 316 x 3f16 x 1
B 911358 29 (COaoo-i ! LOCKWASHER, Spring, 5/15
7 i3 i o) 24 {0000o)-{ I MUIT, Hex, 5/16-18
B 919933 4 {00OG00-{ I CAPSCREW, S ME18 x 1-1/2
7] 938721 1 D01 ' SCAEW, Se1, Sg. Hd., Cup. PL_ 55618 x T/2
1 32850 1 QO ] LOCKNUT, Pipe, No. BL -50
11 1654807 1 { QD EHGHQ-{ b SPACER
12 1655958 1 [[#]alala[ 1181 ' FRAME ASSY
13 1666572 1 ulalea TR I PLATE, Hgusing Suppart
14 1666573 1 {DOoaob-4 I HOUSING
18 1 100aa00-¢ 1 EMNGIME, Briggs & Strattan, 4 H.P.
18 1657337 1 100001 - ] FAMN ASSY
17 1657455 4 [00Q00N-1 ] BAR ASSY
11:! gr7oa? 1 {00 -1 I CAPSCREW, 51624 x 1
19 1657450 1 {OQgao-{ ] STRAP, Graund
20 1657477 1 100004 ] SHIELD AS5Y, Muffler
2t 1657505 1 [Lalulalali] B ] MUFFLER
22 ax1982 4 [aalalu; ] CAPSCREW. 5/1B-24 x 1-1/4

23



Group HS871297-

Vacuum Coffector Misc, Group

Bimpliciiy




Mig. No. 16235

- [
: Eimpliciliy
Vecuwm Collector Mise. Grouap :
578
Ref. Bart
Mo, Mo. Qty. Larial no. Dastriptien
} 917378 2 O000n0I-[ } WASHER, Prain, 3/B
2 DIBBEG 2 L000001-[ 1 SCREW, Ad. Hd,, 1/4-20 x 3
3 1657402 1 [Qa0-1 1 HOESE ASSY, Cutlet, & Dia.
] 3205748 2 [D03R01-1 1 CAPSCREW, Hex, Hd., 3f8-16 » 1-1/4
5 f1BS718G 1 [0oo0m-1 1 HOSE ASSY, [nlet, 7 Dia.
;] 123085 1 1900Rnal- ] CLAMP, Huse
7 123087 1 100000k ] CLAMP, Hoe
B 158227 2 (ooDoa)l-{ 1 SPACER
9 176012 1 (O0000l-1 1 CLIP, Pin Safety
n 916522 2 R00001-1 1 MUT, Hex, 1/4-20
11 916964 2 {0000 } LOCKWASHER, Spring, 1/4

25



Bimplicity

25



Mfg Mo 1650037

[ 3
Eimplicity
Vacuum Coffector Aoving Noezle :

Rek, Part Fi-76
Mo, Mo, Oy Harial Mo, Deseription

1 123065 1 { 0O ] CLAMF, Hosa

2 123111 1 ngoon) 1 ] FLAMGE, Hose

3 123127 1 100000 1 HOSE A55Y

4 123128 2 1000001- 1 CLAMF, Hoge

] 1231729 1 (OG0 1 HAMNDLE, Hgse

[ 16622 1 {00000)- [ I MLT, Hex, $/4-20

7 2160864 1 [oaann)-[ 1 LOCKWASHER, Spring, 174

8 917356 2 100000)-[ ; LOCKWASHER, Spring, 816

9 |17287 2 {00001 1 CAPSCREW, Hex Hd., 916158 x Jid
L] SH1B46E 2 {00000)-[ 1 NUT, Wing, S5F16-18
11 92366 1 (00001 ] SCREW, Rd. R, 1/4-20x 3

21



Group 981232

Kimplicify

36" Vacuum Coflector Adaptor

28



Aifg. No. 1680228

36" Vacuum Collector Adaptor

Eimplicify

1176

Raf. Fart
Mo. Moo Oy Sarial No. Description
1 1657188 1 (om0 [ 1 ADAPTOR, 36" Mower
2 H12356 1 [acooo) -1 1 LOCEWASHER, Spring, 5M116
3 923325 1 [oODo0-[ 1 CAPSCHEW, Hex, 5/16-18 « /B
4 930659 1 [o0o0-1 1 MUT, Aetainer, 5/16-18
5 931642 z (O0000H-C 1 NUT, Push, 3/8
i 2161199 3 1Q000m-¢ } wasHER

28



Group 98409

Limplicily

Vacuum Coffector Carr Cover

WNOTE: LISE STANDARD HARDWARE
TOROUE SPEC. NG, 173209 UNLESE
CTHERWIFE NOTEL:

30



Mfg Mo Fe003595

Vacuum Colfector Cart Cover

Eimplicity

Rel. Part ! ? ?5
Mo, MNa. Gty Barial Na. Dazriptian
1 177917 1 {ooong)-{ i COVER. Cart
2 178187 2 {D0aam-{ 1 PAMEL, Side
3 1781EE 2 100300 ( 1 BAIL
4 178191 2 {00EKI0-§ 1 BAR, Reinf., Side
5 178192 2 [[a]alalai 13 1 BAR, Reink., End
6 159134 B Q00004 1 WASHER, Spacial
7 163065 2 {DO0D0-¢ } STOP, Belt
g 170000 2 {00064 } LA TCEH
f 170007 z [OHG0)-4 ¥ LATCH, Rod
10 170002 2 QOG- } LEVER
11 170134 3] (G0 ] LINE, Rapwr
12 178185 4 [On0o0)-1 I PIN
13 178190 1 [oDDDa)-§ I ERACKET
14 178188 z {onooal- 1 ERACKET
15 916250 4 (QonaaI-{ 1 MUT, Hax, 2816
15 917375 a [{Tolulula; 0 H WASHER, Flain, 378
17 H17397 a (D000 - i CAPSCREW, Hex Hd., 5F16-18 x 314
iB 917400 i [[ulnfua;als N4 1 CAPSCREW, Hex Hd., 3/8-16 = 1-1/4
19 917642 & 1000000-( 1 WASHER, Plemn, 516
20 a18462 2 { QR ] PIM, Conter, 1/H x 3
21 923362 4 {CCOOp- § ] MUT, Hex Lock, B/16-18 » 177564
22 il o] 8 {0oponk-i 1 MUT, Hex Full Lock, 3816

KH



Group 981264

Himplicify Fron: Light Kit (4108)

WHEN ASSEMBLING TRAP REF NO. T
BETWEEN REF. NO.T AND REF. NO. 14

ASSEMBLE IN GRILLE WITH
BULE SOCKETS FACING DOWN

TWO WAY ADAPTOR ALLOWS BOTH

LIGHTS AMO GFTIONAL HOURMETER
NOTE: USE STANDARD HARDWARE TO PLUG ONTQ SINGLE ACCESSORY
TORQUE SPEC. NO. 173209 UNLESS TEAMINAL OF IGNITION SWITCH
OTHERWISE NOTED.

32



Mfg Neo. 1580154

Front Light Kit (4108)

Bimplicity

Ref. Part
M Ho. Dty Description
1 122182 1 CONNECTOR, Insulatad
2 122104 1 SWITCH, Toggle
3 1785912 1 CLIF, Wira
4 g27428 1 SCHEW, Hex Hd. Taeptite, /420 x 3 /8
5 1802414 1 TIE, Cable
6 1661147 1 WIRE ASSEMBLY
7 1664638 . 1 CLIF, Center Headlight
2] 1664635 2 CLIPF, Sige Headlight -
g 1654665 2 LIGHT ASSEMELY
10 1654681 2 LEMS, Clgar Plastle
i 1654562 4 GASKET, Lans
12 2 BULB
13 1654864 z REFLECTOR ASSEMELY
14 1654887 1 GRILLE
15 16540038 L SCREW, Rd, Hd., Philips 10-32 % 378
16 1856071 i WIRE ASSEMBLY, Heedllghts
7 172986 1 ADAPTER, 2-Way

. 33

5/78



Group 881000

Bimplicity o o PTO Lever {4008/

Group 9871400 Hour Meter

NOTE: USE STANDARD HARDWARE
TOROLUE SPEC. KO, 173209 UNLESS d
OTHERWISE NOTED.



Mig. No. 1690175

PTO Lever (4008) Efmﬂffﬂfh.r
476
Raf. Fart
Mo, o Ty Dreseription
1 17RY34 1 HaMDLE, Grip
2 O1EG22 4 WUT, Hex Full, 1/3-20
2 916964 L LOCKWASHER, /4
4 021959 4 CAPSCREW, Hex, 17430 « /8
5 1654783 1 SUFPPORT, Cluteh
B 1656UEZ 1 CLUTCH LEVER ASSEMBLY
Mg No. 1680197
Hour Meter
ri-76
Ref. Fart
MNe. Na. DOty Zarial Na. Draseription
1 172993 1 {oaoook-q 1 METEHR, Hour
z 172595 1 {00~ | 1 ADAPTOR
3 1G5E083 1 {QOGR0m-1 ] WIRE ASSY [4000, 60000
4 172998 1 [QOnOQI-{ } WIAE, Meter 1o Ground {7000, 2000
5 1655597 1 O00al- 1 WIRE, Meter ta Ground [4000, G000)
8 9321430 1 Q000§ ] LOCKWASHER, External, 1/4
7 916622 1 Q00004 1 MUT, Hex, Full, 1/4-20

35



Graup 981008

Kimplicity Hub Caps

Group 9874671 Wintarizing Kit

36



MFEG. NO. 1600037

Hub Caps Limplicity
T1-76
Raf. Fart
M. Mo Oty Dascription
1 156210 a2 CAP, Hub, Rear
2 156211 2 CAP, Hub, Fronr
Winterizing Kit Mg Na. 1690151
11-76
Ref. Part
Mo Na. City. Serial Na. Daastription
1 106758 1 [OGCHm-{ } CAP, VEnterized
2 170282 1 (Er0000)-{ | FILM, Shield
3 1651662 1 [0DRRM-[ 1 DEFLECTOR, Heat

37












TORQUE SPECIFICATION FOR
STANDARD MACHINE HARDWARE

Tolerance T10%

SIZE SAEGRADE #2 ) SAE GRADE 5 @ SAE GRADE #38

8-32 19 In./Lbs. 30 bn. fLbs. 41 In.f Lbs.
836 20 " 21 " 43 "
1024 27 " 43 " 60 "
1032 - 49 o 68 "

1/ 420 GE ” 8 Ft./ Lbs 12 Ft./Lbs
1/428 76 - 10 ” 14 "
5/15-18 1 Fi.fLlbx 17 " 25 - "
5/16-24 12 - 19 v 25 .
3/816 20 ) 30 H 45 "
37824 22 " 35 * &0 o
711614 20 ” 50 " o
7/18-20 35 " 55 " B0 o
/213 L1 " 75 " 110 "
14220 55 - a0 ” 120 "
9/1620 65 " 110 - 150 "
/1618 75 * 120 " 170 "
5/811 a0 . 180 " 220 -
5/818 100 " 180 " 240 -
3/ 410 160 ” 260 " Jas -
37418 180 - 300 " 420 "
7789 140 Y 00 - " 600 "
7874 156 " 440 " 650 -
1-8 220 " 580 ” o0 *
1-12 240 ” G40 " 1,000 "

NOTES: BOLT HEAD MARKING
] S.A.E. GRADE:
1. These t:orque values ara to ba Uf&d for all Simplicity ha_rdwam 2 O
excluding: Locknuts, seif-tpping screws, thread forming screws,
and sheat matal screws. 5 @
2. Unless otherwise noted on 3ssamhbly drawings all torgque values

must meet this specificatian,







